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Grundrahmen/Base frame/

Chéssis de base/Cuandro de base
MOTOmed viva2 SK |

MOTOmed vivaZ Parkinson SK |

MOTOmed vivaZ light SK |
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Aufnahmearm, Haltegriff und Geratefull vorne

MOTOmed viva2 SK |
MOTOmed viva2 Parkinson SK |
MOTOmed vivaz light SK |
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MOTOmed

anders bewegen

. MOTOmed viva2/viva2 light/viva2

Spare part list effective January 2015 Ord.Nr. 200.000 /200.005 N parkinson (SC1)
Pic. |Description Color Quantity [ldent-Nr./ [PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms

" alOperating panel complete | similar to RAL 1035 bright - siver | 1| 100.001.924|  8900,00]
sand
Operating panel complete RDS 260 30 30 - blue 100.001.926 8900
b|Safety foot shells (pair, incl.pedal crank) 1 501.000 2710
c|Handlebar viva2 with supporting module for operating panel, premounted RAL 9001 - offwhite 1[ 100.002.352 870
Handlebar viva2 with supporting module for operating panel, premounted RAL 9006 - white aluminum (silver) 100.002.353 1070
d|Supporting module large premounted RAL 9001 - offwhite 1[ 100.000.075 990
Supporting module large premounted RAL 9006 - white aluminum (silver) 100.000.118 1290
e[Handlebar viva2 with supporting module complete premounted RAL 9001 - offwhite 1( 100.001.087 2270
Handlebar viva2 with supporting module complete premounted RAL 9006 - white aluminum (silver) 100.001.088 2490
f|Plug-in unit for power electronics viva2 SC1, complete with boards, 230V, fuses 1| 100.000.955 4370
outside, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 115V, fuses 100.000.956 4370
outside, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 100V, fuses 100.000.957 4370
outside, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 230V, fuses 100.000.958 4550
outside, with running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 115V, fuses 100.000.959 4550
outside, with running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 100V, fuses 100.000.960 4550

outside, with running wheel

Plug-in unit for power electronics viva2 SC1, complete with boards, 230V, fuses on 1| 100.003.349 4370
AC-board, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 115V, fuses on 100.003.350 4370
AC-board, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 100V, fuses on 100.003.351 4370
AC-board, without running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 230V, fuses on 100.003.352 4550
AC-board, with running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 115V, fuses on 100.003.353 4550
AC-board, with running wheel
Plug-in unit for power electronics viva2 SC1, complete with boards, 100V, fuses on 100.003.354 4550
AC-board, with running wheel
g|Plug-in unit for transofer viva2 and gracile complete, 230V, without running wheel 1] 100.000.961 1300
Plug-in unit for transofer viva2 and gracile complete, 115V, without running wheel 100.000.962 1300
Plug-in unit for transofer viva2 and gracile complete, 100V, without running wheel 100.000.963 1300
Plug-in unit for transofer viva2 and gracile complete, 230V, with running wheel 100.000.964 1480
Plug-in unit for transofer viva2 and gracile complete, 115V, with running wheel 100.000.965 1480
Plug-in unit for transofer viva2 and gracile complete, 100V, with running wheel 100.000.966 1480
h[Base frame MOTOmed viva SC1 incl. pulley and load resistor RAL 9001 - offwhite 1| 100.004.036 4820
Base frame MOTOmed viva SC1 incl. pulley and load resistor RAL 9006 - white aluminum (silver) 100.004.037 5320

O Primed

fysio—Rechab

1 2141 | - 30.07.2015 banT HecH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.3/W 214j1 - 30.07.2015 banT _ Telefon 073 74 1884, Telefon gebiihrenfrei 0800668 6633,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor. )

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens. Seite 1von 4 Fax 07374 -1880, kontakt @MOTOmed.de



MOTOmed

anders bewegen

H MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.000 /200.005 Parkinson (SC1)
Pic. |Description Color Quantity |ldent-Nr./  [pRIS [SEK]
No. per Unit  |0rd.No. exkl. Moms
il IEC mains cable SC1 Germany (Europe) 2,5m 1|_300.688.100 290
IEC mains cable SC1 United Kingdowm (England) 2,5m 300.690.100 290
IEC mains cable SC1 USA Canada 2,5m 300.692.100 290
IEC mains cable SC1 Argentina, 2,5m 300.705.100 290
IEC mains cable SC1 Australia, 2,5m 300.694.100 290
IEC mains cable SC1 Switzerland 2,5m 300.696.100 290
IEC mains cable SC1 Germany (Europe) 2,5m 300.688.100 290
IEC mains cable SC1 Denmark, 2,5m 300.704.100 290
IEC mains cable SC1 Japan, 2,5m; without grounding clip 300.698.100 290
IEC mains cable SC1 Japan, 5,0m; without grounding clip 300.699.100 290
IEC mains cable SC1 Italy, 2,5m 300.700.100 290
IEC mains cable SC1 Israel, 2,5m 300.706.100 290
IEC mains cable SC1 South Africa/India, 2,5m 300.702.100 290
IEC mains cable SC1 China, 2,5m 300.703.100 290
j|Device front leg, 245mm lang, 540mm wide, premounted RAL 9001 - offwhite 11 _100.002.362 790
Device front leg, 245mm lang, 540mm wide, premounted RAL 9006 - white aluminum (silver) 100.002.363 1070
100.007.139 1070
" 1[Side panel MOTOmed viva left RAL9001 - offwhite | 1] _100.002348] 390 |
Side panel MOTOmed viva left RAL 9006 - white aluminum (silver) 100.002.349 590
2|Side panel MOTOmed viva right RAL 9001 - offwhite 1] 100.002.350 390
Side panel MOTOmed viva right RAL 9006 - white aluminum (silver) 100.002.351 590
3|Drum casing MOTOmed viva leg trainer, left similar to RAL 1035 bright - silver 11 100.002.311 900
sand
Drum casing MOTOmed viva leg trainer, left RDS 260 30 30 - blue 100.002.312 900
Drum casing MOTOmed viva leg trainer, left RDS 030 30 40 - red 100.002.313 1100
Drum casing MOTOmed viva leg trainer, left RDS 180 30 15 - green 100.002.314 1100
Drum casing MOTOmed viva leg trainer, left further color according to RAL color 100.002.315 1200
scale
Drum casing MOTOmed viva leg trainer, left elegant wood look 100.002.316 1400
4[Drum casing MOTOmed viva leg trainer, right similar to RAL 1035 bright - silver 1] 100.002.305 900
sand
Drum casing MOTOmed viva leg trainer, right RDS 260 30 30 - blue 100.002.306 900
Drum casing MOTOmed viva leg trainer, right RDS 030 30 40 - red 100.002.307 1100
Drum casing MOTOmed viva leg trainer, right RDS 180 30 15 - green 100.002.308 1100
Drum casing MOTOmed viva leg trainer, right further color according to RAL color 100.002.309 1200
scale
Drum casing MOTOmed viva leg trainer, right elegant wood look 100.002.310 1400
5|Hexagon nut ISO 10511 - M5 - 8- galvanized 2| 100.000.353 5
6|Hexagon socket head cap screw ISO 4762 - M5x14 - 8.8 - galvanized 3| 100.000.089 5
7|Circlip DIN 127 - A5 - galvanized 3] 100.000.695 5
8|V-belt protection plate 11 100.002.568 68
*|V-belt protection plate 100.003.348 68
9|Hexagon socket head cap screw DIN 7984 - M8x16 - 8.8 - galvanized 2| 100.000.090 5
10|Motor holding plate with Allen set screw 1] 100.000.008 183
11]Allen set screw 1SO 4026 - M8x30 - 45H - galvanized 1] 100.000.091 70
12|Motor holding plate GR 63x55 1] 100.000.096 176
13|Hexagon socket head cap screw 1SO 4762 - M5x20 - 8.8 - galvanized 2| 100.000.667 5
14|Schnorr-locking washer g5, galvanized 2| 100.000.097 5
15|Rubber bush (for mounting the drums) 1] 100.000.012 20
16 2| 100.001.375 5
17|Disc Spring DIN 137 - B8 - galvanized 6] 100.000.872 5
18|Hexagon nut ISO 4032 - M8 - 8 - galvanized 2| 100.000.493 5
19|Hexagon socket head cap screw 1SO 4762 - M5x35 - 8.8 - galvanized 1] 100.000.086 5
20|Hexagon socket head cap screw I1SO 4762 - M5x16 - 8.8 - galvanized 1] 100.000.355 5
21]|Motor leg trainer with reinforced shaft 1] 300.617.101 3080
*IMotor "leg trainer High Speed", SC2 (with ferrite), mounted with pulley, output 300.323.101 3320
shaft and shaft encoder

713.3/W 214j 1 - 30.07.2015 banT

Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.
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MOTOmed

anders bewegen

. i MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.000 /200.005 Parkinson (SC1)
Pic. |Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per Unit  |0Ord.No. exkl. Moms
[ 22[Pulley incl. pedal axie and deep groove ball bearing for 7 and 8 groove v-belts | | 1] 100.005.184] 1110 |
(“clamping"” version)
Pulley incl. pedal axle and deep groove ball bearing with retaining ring (cotter 1| 100.005.673 1110
pin version)
23|Plastic cap for hexagon socket Bl 18, black black 2 (4)| 100.000.112 5
24|Pedal axle cover 2| 100.000.011 5
25|Parallel key ISO 773 A 5x5x14 - C45K 2| 100.000.087 5
26|Deep groove ball bearing 6203-2RS 2| 100.002.161 46
27|[Safety ring DIN 471 - A17x1 1] 100.000.098 5
28|V-belt 8-groove 1| 100.000.007 88
V-belt 7-groove 100.000.006 88
29 1[ 300.000.221
30|IEC mains plug, preassembled, 230V (with fuse inlet) 1 300.054.102 102
IEC mains plug, preassembled, 100-115V (with fuse inlet) 300.055.103 102
IEC mains plug with connecting pins (without fuse section) 300.000.534 102
31|Sheet metal nut ST 4,8 galvanized, 11905 2| 100.000.416 5
32|Slotten pan head screw ISO 7049 - 4,8x16 - black galvanized 2| 100.000.729 5
33|Foot cover complete RAL 9001 - offwhite 1[ 100.005.351 155
Foot cover complete RAL 9006 - white aluminum (silver) 100.005.357 455
34|Hexagon socket head cap screw 1SO 4762 - M5x8 - 8.8 - galvanized 1[ 100.000.102 5
35|Disc DIN 7349 - 5.3 - galvanized 1] 100.000.101 5
36|Hexagon socket head cap screw I1SO 4762 - M5x10 - 8.8 - galvanized 2| 100.000.103 5
37|Adapter line arm trainer motor 1[ 300.527.102 125
38|Ribbon cable type VM-S 1[ 300.599.100 70
39|Hexagon socket key ISO 2396 - SW 4 - nickel plated 1[ 100.000.731 13
40|Cable bracket self-adhesive, 4,5mm nature 1] 100.004.592 13
41|Self-tapping lens head screw DIN 7500-C - M3x10 - galvanized 2| 100.000.099 5
42|Connecting card 1] 100.000.100 540
43|Rubber metal buffer 825x16,5 M6x10 (high; back) 2| 100.000.013 28
[ “24[Running wheel 9129 with hexagon head fit bolt, hexagon nut and plasticcap | | 2| 100.002.445| 182 |
45[|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2| 100.000.496 5
46|Shoulder fit screw ISO 7379 - M8x25 - 12.9 - 109 2{ 100.000.111 25
23|Plastic cap for hexagon socket Bl 18, black black 2 (4)| 100.000.112 5
47|Hexagon head screw ISO 4014 - M4x40 - 8.8 - galvanized 3] 100.000.109 5
48|Disc ISO 7089 - 4,3 - galvanized 6/ 100.000.775 5
49]Single-phase safety transformer 110VA, primary: 230V, secondary: 24V 11 300.208.100 1210
Single-phase safety transformer 110VA, primary: 115V, secondary: 24V 300.209.100 1210
Single-phase safety transformer 110VA, primary: 1000V, secondary: 24V 300.210.100 1210
50|Hexagon nut ISO 4032 - M4 - 8 - galvanized 3| 100.000.106 5
51|Hexagon socket head cap screw DIN 7984 - M8x12 - 8.8 - galvanized 4 100.000.108 5
"q’& Primed
fysio—Rehab
_ REBEHR \cdizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.3/W 214j | - 30.07.2015 banT _ Telefon 07374 ~18 84, Telefon gebiihrenfrei 0800668 66 33,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite 3von 4 Fax 07374 -1880, kontakt@MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.




MOTOmed

anders bewegen

= ) MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.000 /200.005 Parkinson (SC1)
Pic. |Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms
(e~ T T T T T Ti00.004715] 15 ]
53|Shaft encoder cable leg trainer viva2 1] 300.596.100 75
54|Pan-head screw ISO 7045 - M4x6 - 4.8 - galvanized 6] 100.000.764 5
55|Circuit board completely assembled (VM-2-LE) for viva2 and gracile12 1] 300.149.102 2960
56|Plastic spacer bolt M4x10 2| 100.000.765 6
57[Metal spacer bolt M4x10 - galvanized 4| 100.000.766 6
58|Metal clip 1] 100.000.114 5
59(Plastic spacer bolt M4x5 4] 100.000.763 6
60[Mains input board, 230V (VM-2-ACA), fuses outside 11 300.074.105 790
Mains input board, 115V (VM-2-ACB), fuses outside 300.075.105 790
Mains input board, 100V (VM-2-ACC), fuses outside 300.076.106 790
Mains input board, 230V (VM-2-ACA), fuses on AC-board 1] 300.000.345 570
Mains input board, 115V (VM-2-ACB), fuses on AC-board 300.000.346
Mains input board, 100V (VM-2-ACC), fuses on AC-board 300.000.405
"~ 1[Piastic covering cap GL 42x2-4, biack ] black [T ™5]7i00.0015671] 15 |
2|Clamping nut similar to DIN 467 - M6, black galvanized 2| 100.000.104 29
3|Rubber metal buffer 825x5, M6x20 (flat, front) 2] 100.000.757 31
4|Foam coating for tube p22, even surface, 430mm long, black black 2| 100.000.054 85
5|Lamella cap GL22x0.8-3, black black 2| 100.001.763 5
6|Pan-head screw 1SO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 5
7|Spacer bolt M3x16 - galvanized 2| 100.000.687 16
8|Connecting cable type B 1] 300.557.101 22,30]
9|Pullout locking rope 320mm 1] 100.001.690 112
10{Snap hook 4mm 1] 100.001.724 7
11]0-Ring 948x3.0 1] 100.000.065 7
12{Control knob M10x15, black black 1] 100.000.056 73
13|Hexagon socket head cap screw I1SO 4762 - M8x60 - 8.8 - galvanized 2| 100.000.095 6
14|Covering cap P208/4, black black 2| 100.000.062 5
15[Plastic covering cap FO 70x30, black black 1] 100.000.060 19
16|Grooved rubber mitt 1] 100.000.061 28
"q'u" Primed
fysio—Rehab
. REGH Medizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.3/W 214j 1 - 30.07.2015 banT , Telefon 073 74 ~1884, Telefon gebiihrenfrei 0800668 66 33,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite 4 von 4 Fax 07374 -1880, kontakt @MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.
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MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 501.000 Foot shell (SC1)
Pic. |Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
1|Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) RDS 260 30 30 - blue 1| 100.000.523 1350
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) similar to RAL 1035 bright - silver 100.000.967 1350
sand
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) RAL 9001 - offwhite 100.000.969 1550
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) RAL 9006 - white aluminum (silver) 100.000.971 1550
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) RDS 030 30 40 - red 100.000.973 1550
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) RDS 180 30 15 - green 100.000.975 1550
Foot shell left complete mounted incl. bearing bush and pedal crank (SC1) further color according to RAL color 100.000.977 1650
scale
2|Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) RDS 260 30 30 - blue 11 100.000.524 1350
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) similar to RAL 1035 bright - silver 100.000.968 1350
sand
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) RAL 9001 - offwhite 100.000.970 1550
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) RAL 9006 - white aluminum (silver) 100.000.972 1550
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) RDS 030 30 40 - red 100.000.974 1550
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) RDS 180 30 15 - green 100.000.976 1550
Foot shell right complete mounted incl. bearing bush and pedal crank (SC1) further color according to RAL color 100.000.978 1650
scale
3|Foot shell left with foam RDS 260 30 30 - blue 1] 100.000.993 970
Foot shell left with foam similar to RAL 1035 bright - silver 100.000.995 970
sand
Foot shell left with foam RAL 9001 - offwhite 100.000.997 1170
Foot shell left with foam RAL 9006 - white aluminum (silver) 100.000.999 1170
Foot shell left with foam RDS 030 30 40 - red 100.001.001 1170
Foot shell left with foam RDS 180 30 15 - green 100.001.003 1170
Foot shell left with foam further color according to RAL color 100.001.005 1270
scale
4|Foot shell right with foam RDS 260 30 30 - blue 11 100.000.994 970
Foot shell right with foam similar to RAL 1035 bright - silver 100.000.996 970
sand
Foot shell right with foam RAL 9001 - offwhite 100.000.998 1170
Foot shell right with foam RAL 9006 - white aluminum (silver) 100.001.000 1170
Foot shell right with foam RDS 030 30 40 - red 100.001.002 1170
Foot shell right with foam RDS 180 30 15 - green 100.001.004 1170
Foot shell right with foam further color according to RAL color 100.001.006 1270
scale
5|Pedal crank 2-stage, premounted (for cotter pin) 2| 100.004.623 310
Cotter pin M7 galvanized, with hexagon nut and disc 2| 100.000.950 32
5|Pedal crank 2-stage, premounted SC1 "clamping version" 2| 100.000.859 310
6|Clamping cap SW 13, black black 4] 100.000.047 5
7|Hexagon head screw I1SO 4017 - M8x32 - 8.8 - galvanized 2 100.000.701 5
8|Schnorr-locking washer 98, galvanized 2| 100.000.290 5
9|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2| 100.000.496 5
"q@ Primed
fysio—Rehab
REEGE vcdizintechnik, Reckstr. 1-5, 88422 Betzenweiler,
713.3/W 490e | - 30.07.2015 banT , Telefon 073 74 ~1884, Telefon gebiihrenfrei 0800668 66 33,
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite 1 von 2 Fax 07374 -1880, kontakt @MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 501.000 Foot shell (SC1)
Pic. [Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms
*10|1 velero strap 50x520mm + 1 hook tape 50x40mm + 1 hook tape 50x80mm in  |black 2| 100.001.935 41
one set
**11 velcro strap 50x800mm + 1 hook tape 50x40mm + 1 hook tape 50x80mm in  |[black 4| 100.004.390 51
one set
*11[Velcro hook tape, self-adhesive 50x40mm, black black 2| 100.001.133 5
*12|Velcro hook tape, self-adhesive 50x80mm, black black 2| 100.001.135 5
*13|Velcro strap elastic, 50x520mm, black 2| 100.001.147 70
**|Velcro strap elastic, 50x800mm, black black 100.004.391 70
**14|Velcro strap elastic with flap and hook tape, 50x495mm, black black 2| 100.001.925 70
==+15|Wrench SW15 1] 100.000.704 58
16|Foam side section for foot shell viva adults 2| 100.000.049 110
17[Foam floor section for foot shell viva adults 2| 100.000.050 95
18|Bearing bush complete, with 3 countersunk head cap 2| 100.000.053 240
screws, 3 tooth lock washers and 3 hexagon nuts
19{Hexagon nut ISO 4035 - M5 - 8 - galvanized 6] 100.001.114 5
20|Tooth lock washer DIN 6797 - J5,3 - galvanized 6] 100.001.357 5
21|Countersunk head cap screw ISO 2009 - M5x25 - 4.8 - black galvanized 6] 100.000.700 5

713.3/W 490e | - 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.
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MOTOmed

anders bewegen
Spare part list effective January 2015 Ord.Nr. 250.000 Arm trainer (SC1)
Pic. [Description Color Quantity |ldent-Nr./ PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
a|Operating panel complete similar to RAL 1035 bright - silver 11 100.001.924 8900
sand
Operating panel complete RDS 260 30 30 - blue 100.001.926 8900
b|Motor console viva 2 SC1, 370mm, coomplete premounted RAL 9001 - offwhite 1| 100.004.042
Motor console viva 2 SC1, 370mm, complete premounted RAL 9006 - white aluminum (silver) 100.004.043
[~ "1[Handle with protective disccomplete T T T T T T S M100.001.626] 520
2|Lamella cap GL22x0.8-3, black black 4] 100.001.763 5
3|Foam coating for tube 922, even surface, 110mm long, black black 2| 100.000.861 17
4[Foam with coat, self-adhesive, ¥90x@32x3, black black 2| 100.000.865 17
5|Hexagon head screw ISO 4017 - M8x32 - 8.8 - galvanized 2| 100.000.701 5
e[t erank T00mm premoanted - T T T T T T T T T T[T T T T3] T 300
7|Clamping cap SW 13, black black 4| 100.000.047 5
8|Hexagon socket head cap screw 1SO 4762 - M5x20 - 12.9 - black galvanized 2| 100.001.055 5
9|Schnorr-locking washer 98, galvanized 2| 100.000.290 5
10|Hexagon nut ISO 4032 - M8 - 8 - galvanized 2| 100.000.493 5
11{Handle bearing mounted 2| 100.001.056 80
12{Lamella cap 960x1.5-3, black black 2| 100.001.058 52
[~ 73[Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head  |similar to RAL 1035 bright - silver | 1| 100.004.046 740
|cap screws M4x20 sand
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head RDS 260 30 30 - blue 100.004.047 740
lcap screws M4x20
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head RDS 030 30 40 - red 100.004.048 940
|cap screws M4x20
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head RDS 180 30 15 - green 100.004.049 940
|cap screws M4x20
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head further color according to RAL 100.004.050 1040
|cap screws M4x20 color scale
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head elegant wood look 100.004.051 1240
cap screws M4x20
15|Hexagon socket head cap screw ISO 4762 - M4x20 - 8.8 - galvanized 2| 100.001.059 5
16{Disc ISO 7089 - 4,3 - galvanized 4| 100.000.775 5
14|Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws similar to RAL 1035 bright - silver 1| 100.004.052 740
M4x25 and 2 spacers M5x3 sand
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 260 30 30 - blue 100.004.053 740
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 030 30 40 - red 100.004.054 940
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 180 30 15 - green 100.004.055 940
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws further color according to RAL 100.004.056 1040
M4x25 and 2 spacers M5x3 color scale
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws elegant wood look 100.004.057 1240
M4x25 and 2 spacers M5x3
16{Disc ISO 7089 - 4,3 - galvanized 4| 100.000.775 1
17|Spacer M5x3 - galvanized 2| 100.001.061 5
18|Hexagon socket head cap screw ISO 4762 - M4x25 - 8.8 - galvanized 2| 100.001.060 2
19/optical position sensor 1] 300.558.103 710
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Spare part list effective January 2015 Ord.Nr. 250.000 Arm trainer (SC1)
Pic. |Description Color Quantity |ldent-Nr./ PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
[~ 20[Gear motor “arm trainer", mounted with output shaft and shaft encoder, with | | 1| 100.004.058] 5980
fixation set
20*|Gear motor "arm trainer High Speed", mounted with output shaft and shaft 1| 100.004.059 6440
encoder, with fixation set
21|Reflecting sticker (for position detection of symmetry training arms) 11 300.319.100 15
22|Parallel key ISO 773 - A 4x4x14 - C45K 2| 100.001.373 5
23|Screw cap 4.8, black black 11 100.000.708 5
24|Self-tapping countersunk head cap screw DIN 7500-M - M4x8 - galvanized 1] 100.000.707 5
25|Hexagon socket head cap screw ISO 4762 - M5x16 - 8.8 - galvanized 4| 100.000.355 5
26|Circlip DIN 127 - A5 - galvanized 4| 100.000.695 5
[~ 27[Connecting cable type APOA T T T T T T T T T T T T T T T 3005560000 350
28|Holding support for operating panel with Allen set screw M8x8 and covering cap [similar to RAL 1035 bright - silver 1| 100.001.075 840
SW4 sand
Holding support for operating panel with Allen set screw M8x8 and covering cap |RDS 260 30 30 - blue 100.001.074 840
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap |RAL 9001 - offwhite 100.001.076 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap |RAL 9006 - white aluminum 100.001.077 1140
SW4 (silver)
Holding support for operating panel with Allen set screw M8x8 and covering cap |RDS 030 30 40 - red 100.001.078 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap [RDS 180 30 15 - green 100.001.079 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap [further color according to RAL 100.001.080 1240
SW4 color scale
29|Covering cap SW 4, black black 1] 100.000.689 5
30]Allen set screw ISO 4028 - M8x8 - 45H - galvanized 100.001.288 5
31|Spacer bolt M3x16 - galvanized 2| 100.000.687 16
32|Pan-head screw ISO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 5
33|Shim ring DIN 988 - 35x945x1.0 2| 100.000.685 5
34|Slide bearing 935x039x26 2| 100.001.081 52
35|Control knob M10x30, black black 2| 100.001.082 75
36(Lamella cap GL22x0.8-3, black black 2 100.001.763 5
37|Plastic covering cap E 70x70x2-4, black black 1] 100.001.093 21
38|Foam coating for tube 22, even surface, 430mm long, black black 2| 100.000.054 85
39|Pullout locking rope 320mm 1] 100.001.690 112
40|Snap hook 4mm 1/ 100.001.724 7
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4 BLATT/SHEET/PAGE/HOJA 1

vormontierte Baugruppen/
Premounted component assemblies/
Modules pré-assemblés/
Médulos premontados

MOTOmed viva2 SK I
MOTOmed viva2 Parkinson SK I
MOTOmed viva?2 light SK I
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BLATT/SHEET/PAGE/HOJA 2

Grundrahmen/Base frame/

Chdssis de base/Cuandro de base
MOTOmed viva2 SK |l

MOTOmed vivaz Parkinson SK I

MOTOmed viva2 light SK I
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Aufnahmearm, Haltegriff und Gerdtefull vorne

MOTOmed vivaz SK |l
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MOTOmed viva2 light SK I
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MOTOmed

anders bewegen

= ) MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.003/200.008 Parkinson (SC2)
Pic. [Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
™ "a|Operating pancl complete . |similar to RAL 1035 bright - silver | 1| 100.001.924] 8900 |
sand
Operating panel complete RDS 260 30 30 - blue 100.001.926 8900
b|Safety foot shells (pair, incl.pedal crank) 1 501.000 2710
c|Handlebar viva2 with supporting module for operating panel, premounted RAL 9001 - offwhite 1| 100.002.352 870
Handlebar viva2 with supporting module for operating panel, premounted RAL 9006 - white aluminum (silver) 100.002.353 1070
d|Supporting module SC2 premounted RAL 9001 - offwhite 1]_100.002.356 990
Supporting module SC2 premounted RAL 9006 - white aluminum (silver) 100.002.357 1290
e[Handlebar viva2 with supporting module SC2 complete premounted RAL 9001 - offwhite 1] 100.002.354 2330
Handlebar viva2 with supporting module SC2 complete premounted RAL 9006 - white aluminum (silver) 100.002.355 2227
f|External power supply protection class 2 with MiniFit-plug complete with protective 11 100.003.797 2224
casing, sticker blue
External power supply protection class 2 with MiniFit-plug complete with protective 100.003.798 2224
casing, sticker silver sand
External power supply protection class 2 with MiniDIN-plug complete with 11 100.003.795 2224
protective casing, sticker blue
External power supply protection class 2 with MiniDIN-plug complete with 100.003.796 2224
protective casing, sticker silver sand
g|Plug-in unit for power electronics viva2 SC2, complete with boards, without 1] 100.002.365 4370
running wheel
Plug-in unit for power electronics viva2 SC2, complete with boards, with running 100.002.366 4550
wheel
h|Plug-in unit with running wheel complete 1] 100.004.152
i|Base frame MOTOmed viva incl. pulley and load resistor RAL 9001 - offwhite 11 100.002.358 4820
Base frame MOTOmed viva incl. pulley and load resistor RAL 9006 - white aluminum (silver) 100.002.359 5320
j|IEC mains cable SC2 Germany (Europe), 2,5m 1] 300.533.100 290
IEC mains cable SC2 United Kingdom (England), 2,5m 300.542.100 290
|IEC mains cable SC2 USA Canada, 2,5m 300.544.100 290
IEC mains cable SC2 Argentina, 2,5m 300.685.100 290
IEC mains cable SC2 Australia, 2,5m 300.530.100 290
IEC mains cable SC2 Switzerland, 2,5m 300.538.100 290
IEC mains cable SC2 Germany (Europe), 2,5m 300.533.100 290
IEC mains cable SC2 Japan, 2,5m 300.545.100 290
IEC mains cable SC2 Italy, 2,5m 300.536.100 290
IEC mains cable SC2 Israel, 2,5m 300.535.100 290
IEC mains cable SC2 South Africa/India, 2,5m 300.541.100 290
IEC mains cable SC2 China, 2,5m 300.531.100 290
k[Device front leg, 245mm lang, 540mm wide, premounted RAL 9001 - offwhite 1]_100.002.362 790
Device front leg, 245mm lang, 540mm wide, premounted RAL 9006 - white aluminum (silver) 100.002.363 1070
Device front leg, 245mm long, 540mm wide, premounted 100.007.139 1070
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MOTOmed

anders bewegen

= i MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.003/200.008 Parkinson (SC2)
’}:l\c. Description Color QUHBU? I(;iedn’zl—Nr./ PRIS [SEK]
0. er Uni .No.
P oo exkl. Moms
[~ " 1[Side panel MOTOmed viva left_ ™" TRAI 9001 - offwhite | 1] _100.002.348] 395 |
Side panel MOTOmed viva left RAL 9006 - white aluminum (silver) 100.002.349 595
2|Side panel MOTOmed viva right RAL 9001 - offwhite 1| 100.002.350 395
Side panel MOTOmed viva right RAL 9006 - white aluminum (silver) 100.002.351 595
3[Drum casing MOTOmed viva leg trainer, left similar to RAL 1035 bright - silver 11 100.002.311 903
sand
Drum casing MOTOmed viva leg trainer, left RDS 260 30 30 - blue 100.002.312 903
Drum casing MOTOmed viva leg trainer, left RDS 030 30 40 - red 100.002.313 1110
Drum casing MOTOmed viva leg trainer, left RDS 180 30 15 - green 100.002.314 1110
Drum casing MOTOmed viva leg trainer, left further color according to RAL color 100.002.315 1230
scale
Drum casing MOTOmed viva leg trainer, left elegant wood look 100.002.316 1430
4|Drum casing MOTOmed viva leg trainer, right similar to RAL 1035 bright - silver 1 100.002.305 930
sand
Drum casing MOTOmed viva leg trainer, right RDS 260 30 30 - blue 100.002.306 930
Drum casing MOTOmed viva leg trainer, right RDS 030 30 40 - red 100.002.307 1130
Drum casing MOTOmed viva leg trainer, right RDS 180 30 15 - green 100.002.308 1130
Drum casing MOTOmed viva leg trainer, right further color according to RAL color 100.002.309 1230
scale
Drum casing MOTOmed viva leg trainer, right elegant wood look 100.002.310 1430
5[Hexagon nut ISO 10511 - M5 - 8- galvanized 2| 100.000.353 5
6|Hexagon socket head cap screw I1SO 4762 - M5x14 - 8.8 - galvanized 3| 100.000.089 5
7|Circlip DIN 127 - A5 - galvanized 3| 100.000.695 5
8|V-belt protection plate 11 100.002.568 68
*[V-belt protection plate 100.003.348 68
9|Hexagon socket head cap screw DIN 7984 - M8x16 - 8.8 - galvanized 2| 100.000.090 5
10|Motor holding plate with Allen set screw 1]/ 100.000.008 183
11[Allen set screw I1SO 4026 - M8x30 - 45H - galvanized 1] 100.000.091 7
12|Motor holding plate GR 63x55 1/ 100.000.096 176
13[Hexagon socket head cap screw ISO 4762 - M5x20 - 8.8 - galvanized 2| 100.000.667 5
14|Schnorr-locking washer @5, galvanized 2| 100.000.097 5
15|Rubber bush (for mounting the drums) 1] 100.000.012 20
16 2| 100.001.375 5
17|Disc Spring DIN 137 - B8 - galvanized 6| 100.000.872 5
18[Hexagon nut ISO 4032 - M8 - 8 - galvanized 2| 100.000.493 5
19|Hexagon socket head cap screw ISO 4762 - M5x35 - 8.8 - galvanized 1] 100.000.086 5
20|Hexagon socket head cap screw ISO 4762 - M5x16 - 8.8 - galvanized 1] 100.000.355 5
21|Motor leg trainer with reinforced shaft 11_300.617.101 3080
*IMotor "leg trainer High Speed", SC2 (with ferrite), mounted with pulley, output 300.323.101 3320
shaft and shaft encoder
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MOTOmed

anders bewegen

. ) MOTOmed viva2/viva2 light/viva2
Spare part list effective January 2015 Ord.Nr. 200.003/200.008 Parkinson (SC2)
Pic. [Description Color Quantity |ldent-Nr./ PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms
™ 22[Pulley incl. pedal axle and deep groove ball bearing for 7 and 8 groove v-belts | | 1] 100.005.184] 1110 |
(“clamping" version)
23|Plastic cap for hexagon socket Bl 18, black black 2 (4)] 100.000.112 5
24|Pedal axle cover 2| 100.000.011 5
25|Parallel key ISO 773 A 5x5x14 - C45K 2| 100.000.087 5
26|Deep groove ball bearing 6203-2RS 2| 100.002.161 47
27(Safety ring DIN 471 - A17x1 1] 100.000.098 5
28|V-belt 8-groove 1] 100.000.007 88
29 300.000.221
30|Sheet metal nut ST 4,8 galvanized, 11905 2| 100.000.416 5
31|Slotten pan head screw ISO 7049 - 4,8x16 - black galvanized 2| 100.000.729 5
32|Foot cover complete RAL 9001 - offwhite 1]1_100.005.351 155
Foot cover complete RAL 9006 - white aluminum (silver) 100.005.357 455
33|Hexagon socket head cap screw ISO 4762 - M5x8 - 8.8 - galvanized 1] 100.000.102 5
34|Disc DIN 7349 - 5.3 - galvanized 1] 100.000.101 5
35|Hexagon socket head cap screw ISO 4762 - M5x10 - 8.8 - galvanized 2| 100.000.103 5
36|Adapter line arm trainer motor 1] 300.527.102 125
37|Ribbon cable type VM-S 1] 300.599.100 70
38|Hexagon socket key ISO 2396 - SW 4 - nickel plated 1] 100.000.731 13
39|Cable bracket self-adhesive, 4,5mm nature 1] 100.004.592 13
40(Self-tapping lens head screw DIN 7500-C - M3x10 - galvanized 2| 100.000.099 5
41|Connecting card 1] 100.000.100 540
42[Rubber metal buffer 825x16,5 M6x10 (high; back) 2| 100.000.013 28
43|Running wheel 129 with hexagon head fit bolt, hexagon nut and plastic cap 2| 100.002.445 182
44|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2| 100.000.496 5
45|Shoulder fit screw 1SO 7379 - M8x25 - 12.9 - 10f9 2| 100.000.111 25
23|Plastic cap for hexagon socket Bl 18, black black 2 (4)] 100.000.112 5
46|Plug-in unit 1] 100.000.107 85
47|Hexagon socket head cap screw DIN 7984 - M8x12 - 8.8 - galvanized 4| 100.000.108 5
| 48[Shaft encoder cable leg trainervivag T T T T T T 1 500696.100] 75 |
49[Connecting line adapter (from supporting module to DC-converter) 1] 300.518.101 79
50|Pan-head screw 1SO 7045 - M4x6 - 4.8 - galvanized 6| 100.000.764 5
51|Circuit board completely assembled (VM-2-LE) for viva2 and gracile12 1| 300.149.102 2960
52(Plastic spacer bolt M4x10 2| 100.000.765 6
53|Metal spacer bolt M4x10 - galvanized 4| 100.000.766 6
54|Metal clip 1/ 100.000.114 5
55[Plastic spacer bolt M4x5 4| 100.000.763 6
56 1] 300.044.202
57]|Connecting line to DCV-converter 1] 300.521.100
[ " 1[Plastic covering cap GL42x2-4, black T TR T T T T T 100.001.571] 15
2|Clamping nut similar to DIN 467 - M6, black galvanized 2| 100.000.104 29
3|Rubber metal buffer 925x5, M6x20 (flat, front) 2| 100.000.757 31
4|Foam coating for tube @22, even surface, 430mm long, black black 2| 100.000.054 85
5[Lamella cap GL22x0.8-3, black black 2| 100.001.763 5
6|Pan-head screw 1SO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 5
7[Spacer bolt M3x16 - galvanized 2| 100.000.687 16
8|Connecting cable type B 1] 300.557.101 223
9|Pullout locking rope 320mm 1] 100.001.690 112
10|Snap hook 4mm 1] 100.001.724 7
11]0-Ring 948x3.0 1/ 100.000.065 7
12|Control knob M10x15, black black 1] 100.000.056 73
13|Hexagon socket head cap screw I1SO 4762 - M8x60 - 8.8 - galvanized 2| 100.000.095 6
14{Covering cap P208/4, black black 2| 100.000.062 5
15|Slotten pan head screw ISO 7049 - 2,9x9,5 - black galvanized 2| 100.002.201 5
16]Adapter cable for power supply incl. oval plug 70x40 for MiniFit-plug 11 100.003.801 180
Adapter cable for power supply incl. oval plug 70x40 for MiniDIN-plug 1] 100.003.802 220
17]|Grooved rubber mitt 1] 100.000.061 28
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MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 501.000 Foot shell (SC2)
Pic. [Description Color Quantity [ldent-Nr./ |PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms

Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 260 30 30 - blue 100.005.558 2710
(2-stage aluminum-made) and velcro hook for ankle joint area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |similar to RAL 1035 bright - silver 100.005.559 2710
(2-stage aluminum-made) and velcro hook for ankle joint area (pair) sand
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RAL 9001 - offwhite 100.005.560 3110
(2-stage aluminum-made) and velcro hook for ankle joint area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank  [RAL 9006 - white aluminum (silver) 100.005.561 3110
(2-stage aluminum-made) and velcro hook for ankle joint area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 030 30 40 - red 100.005.562 3110
(2-stage aluminum-made) and velcro hook for ankle joint area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 180 30 15 - green 100.005.563 3110
(2-stage aluminum-made) and velcro hook for ankle joint area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |further color according to RAL color 100.005.564 3310
(2-stage aluminum-made) and velcro hook for ankle joint area (pair) scale
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 260 30 30 - blue 100.005.565 2710
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |similar to RAL 1035 bright - silver 100.005.566 2710
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair) sand
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RAL 9001 - offwhite 100.005.567 3110
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank  [RAL 9006 - white aluminum (silver) 100.005.568 3110
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 030 30 40 - red 100.005.569 3110
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |RDS 180 30 15 - green 100.005.570 3110
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair)
Safety foot shells mounted incl. foot shell bearing with crank arm bolt, pedal crank |further color according to RAL color 100.005.571 3310
(2-stage aluminum-made) and velcro hook for ankle joint and toe area (pair) scale

1|Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 260 30 30 - blue 11 100.004.113 1355
crank (2-stage aluminum-made)
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [similar to RAL 1035 bright - silver 100.004.114 1355
crank (2-stage aluminum-made) sand
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [RAL 9001 - offwhite 100.004.115 1555
crank (2-stage aluminum-made)
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal |RAL 9006 - white aluminum (silver) 100.004.116 1555
crank (2-stage aluminum-made)
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 030 30 40 - red 100.004.117 1555
crank (2-stage aluminum-made)
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 180 30 15 - green 100.004.118 1555
crank (2-stage aluminum-made)
Foot shell left mounted incl. foot shell bearing with crank arm bolt short and pedal [further color according to RAL color 100.004.119 1655
crank (2-stage aluminum-made) scale

2|Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 260 30 30 - blue 1| 100.004.120 1355
crank (2-stage aluminum-made)
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal |similar to RAL 1035 bright - silver 100.004.121 1355
crank (2-stage aluminum-made) sand
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal [RAL 9001 - offwhite 100.004.122 1555
crank (2-stage aluminum-made)
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal |RAL 9006 - white aluminum (silver) 100.004.123 1555
crank (2-stage aluminum-made)
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 030 30 40 - red 100.004.124 1555
crank (2-stage aluminum-made)
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal [RDS 180 30 15 - green 100.004.125 1555
crank (2-stage aluminum-made)
Foot shell right mounted incl. foot shell bearing with crank arm bolt short and pedal [further color according to RAL color 100.004.126 1655
crank (2-stage aluminum-made) scale
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Spare part list effective January 2015 Ord.Nr. 501.000 Foot shell (SC2)
Pic. |Description Color Quantity [ldent-Nr./  PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms
3|Foot shell left mounted incl. foot shell bearing and crank arm bolt RDS 260 30 30 - blue 1| 100.004.099
Foot shell left mounted incl. foot shell bearing and crank arm bolt similar to RAL 1035 bright - silver 100.004.100
sand
Foot shell left mounted incl. foot shell bearing and crank arm bolt RAL 9001 - offwhite 100.004.101
Foot shell left mounted incl. foot shell bearing and crank arm bolt RAL 9006 - white aluminum (silver) 100.004.102
Foot shell left mounted incl. foot shell bearing and crank arm bolt RDS 030 30 40 - red 100.004.103
Foot shell left mounted incl. foot shell bearing and crank arm bolt RDS 180 30 15 - green 100.004.104
Foot shell left mounted incl. foot shell bearing and crank arm bolt further color according to RAL color 100.004.105
scale
4|Foot shell right mounted incl. foot shell bearing and crank arm bolt RDS 260 30 30 - blue 1| 100.004.106
Foot shell right mounted incl. foot shell bearing and crank arm bolt similar to RAL 1035 bright - silver 100.004.107
sand
Foot shell right mounted incl. foot shell bearing and crank arm bolt RAL 9001 - offwhite 100.004.108
Foot shell right mounted incl. foot shell bearing and crank arm bolt RAL 9006 - white aluminum (silver) 100.004.109
Foot shell right mounted incl. foot shell bearing and crank arm bolt RDS 030 30 40 - red 100.004.110
Foot shell right mounted incl. foot shell bearing and crank arm bolt RDS 180 30 15 - green 100.004.111
Foot shell right mounted incl. foot shell bearing and crank arm bolt further color according to RAL color 100.004.112
scale
5|Foot shell left with foam RDS 260 30 30 - blue 1] 100.000.993 970
Foot shell left with foam similar to RAL 1035 bright - silver 100.000.995 970
sand
Foot shell left with foam RAL 9001 - offwhite 100.000.997 1170
Foot shell left with foam RAL 9006 - white aluminum (silver) 100.000.999 1170
Foot shell left with foam RDS 030 30 40 - red 100.001.001 1170
Foot shell left with foam RDS 180 30 15 - green 100.001.003 1170
Foot shell left with foam further color according to RAL color 100.001.005 1270
scale
6|Foot shell right with foam RDS 260 30 30 - blue 1] 100.000.994 970
Foot shell right with foam similar to RAL 1035 bright - silver 100.000.996 970
sand
Foot shell right with foam RAL 9001 - offwhite 100.000.998 1170
Foot shell right with foam RAL 9006 - white aluminum (silver) 100.001.000 1170
Foot shell right with foam RDS 030 30 40 - red 100.001.002 1170
Foot shell right with foam RDS 180 30 15 - green 100.001.004 1170
Foot shell right with foam further color according to RAL color 100.001.006 1270
scale
7|Pedal crank 2-stage clampable premounted SC2 2| 100.005.185 430
8[Clamping cap SW 13, black black 4| 100.000.047 5
9|Hexagon head screw I1SO 4017 - M8x40 - 8.8 - galvanized 2| 100.001.451 5
10|Disc ISO 7089 - 8,4 - galvanized 4| 100.000.454 5
11|Hexagon nut ISO 10511 - M8 - 8 - galvanized 2| 100.001.311 5
12|Hexagon nut ISO 4032 - M6 - 8 - galvanized 2| 100.001.298 5
13[Hexagon socket head cap screw I1SO 4762 - M5-35 - 8.8 - galvanized 3| 100.003.276 5
14(Plastic plug SFL 32x0,8-2,5, black similar to RAL 9005 - black 4| 100.004.013 5
*15 [1 velcro strap 50x520mm + 1 hook tape 50x40mm + 1 hook tape 50x80mm in  |black 2| 100.001.935 41
one set
[+ 1 velero strap 50x800mm + 1 hook tape 50x40mm + 1 hook tape 50x80mm in  |black 2| 100.004.390 51
one set
*16|Velcro hook tape, self-adhesive 50x40mm, black black 2| 100.001.133 5
*17|Velcro hook tape, self-adhesive 50x80mm, black black 2| 100.001.135 5
*18|Velcro strap elastic, 50x520mm, black 2| 100.001.147 70
**IVelcro strap elastic, 50x800mm, black black 100.004.391 70
**19(Velcro strap elastic with flap and hook tape, 50x495mm, black black 2| 100.001.925 70
20|Foam side section for foot shell viva adults 2| 100.000.049 110
21|Foam floor section for foot shell viva adults 2| 100.000.050 95
22|Foot shell bearing with crank arm bolt short complete, with 3 countersunk head 2| 100.004.783 195
cap screws, 3 tooth lock washers and 3 hexagon nuts
23|Hexagon nut ISO 4035 - M5 - 8 - galvanized 6| 100.001.114 5
24|Tooth lock washer DIN 6797 - J5,3 - galvanized 6| 100.001.357 5
25[Countersunk head cap screw ISO 10642 - M5x12 - 8.8 - black galvanized 6] 100.004.397 5
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MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 250.000 Arm trainer (SC2)
Pic. |Description Color Quantity |ldent-Nr./ |PRIS [SEK]
No. per Unit  |Ord.No. exkl. Moms
|~ “a[Operating panel complete . |similar to RAL 1035 bright - siver | 1| 100.001.924] 8900 |
sand
Operating panel complete RDS 260 30 30 - blue 100.001.926 8900
b[Motor console viva 2 SC2, 370mm, complete premounted RAL 9001 - offwhite 11 100.004.156
Motor console viva 2 SC2, 370mm, complete premounted RAL 9006 - white aluminum (silver) 100.004.157
[~ "i[Handle with protective disc complete T T T T T T T A T T ™ 5] 100.001.626] 520
2|Lamella cap GL22x0.8-3, black black 4| 100.001.763 5
3|Foam coating for tube 22, even surface, 110mm long, black black 2| 100.000.861 120
4|Foam with coat, self-adhesive, p90x932x3, black black 2| 100.000.865 17
5[Hexagon head screw 1SO 4017 - M8x32 - 8.8 - galvanized 2| 100.000.701 5
|~ “6[Pedal crank 100 SC2 premounted T T T T T T T T ™ 5] T100.004.155] 450
7|Arm trainer bearing short mounted 2| 100.004.785
8|Clamping cap SW 13, black black 4| 100.000.047 5
9|Hexagon head screw I1SO 4017 - M8x40 - 8.8 - galvanized 2| 100.001.451 5
10|Disc I1SO 7089 - 8,4 - galvanized 4| 100.000.454 5
11]Hexagon nut ISO 10511 - M8 - 8 - galvanized 2| 100.001.311 5
12|Hexagon nut ISO 4032 - M6 - 8 - galvanized 2| 100.001.298 5
13|Hexagon socket head cap screw I1SO 4762 - M5-35 - 8.8 - galvanized 2| 100.003.276 5
14{Lamella cap 960x1.5-3, black black 2| 100.001.058 52
[~ 5[ Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head  |similar to RAL 1035 bright - silver | 1| 100.004.048] 740 |
|cap screws M4x20 sand
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head RDS 260 30 30 - blue 100.004.047 740
|cap screws M4x20
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head RDS 030 30 40 - red 100.004.048 940
|cap screws M4x20
Drum casing for arm trainer right with 2 dises 4.3 and 2 hexagon socket head RDS 180 30 15 - green 100.004.049 940
cap screws M4x20
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head further color according to RAL 100.004.050 1040
|cap screws M4x20 color scale
Drum casing for arm trainer right with 2 discs 4.3 and 2 hexagon socket head elegant wood look 100.004.051 1240
cap screws M4x20
17|Hexagon socket head cap screw I1SO 4762 - M4x20 - 8.8 - galvanized 2| 100.001.059 5
18|Disc I1SO 7089 - 4,3 - galvanized 2| 100.000.775 5
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MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 250.000 Arm trainer (SC2)
Pic. Description Color Quantity |ldent-Nr./ [PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
16|Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws similar to RAL 1035 bright - silver 1| 100.004.052 740
M4x25 and 2 spacers M5x3 sand
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 260 30 30 - blue 100.004.053 740
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 030 30 40 - red 100.004.054 940
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws RDS 180 30 15 - green 100.004.055 940
M4x25 and 2 spacers M5x3
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws further color according to RAL 100.004.056 1040
M4x25 and 2 spacers M5x3 color scale
Drum casing for arm trainer left with 2 discs 4.3, 2 hexagon head cap screws elegant wood look 100.004.057 1240
M4x25 and 2 spacers M5x3
18|Disc I1SO 7089 - 4,3 - galvanized 2| 100.000.775 5
19|Spacer M5x3 - galvanized 2| 100.001.061 5
20|Hexagon socket head cap screw ISO 4762 - M4x25 - 8.8 - galvanized 2| 100.001.060 5
21]optical position sensor 1/ 300.558.103 710
[~ 22[Gear motor "arm trainer", mounted with output shaft and shaft encoder, with | | 1| 100.004.058] 5980 |
fixation set
22*|Gear motor "arm trainer High Speed", mounted with output shaft and shaft 1| 100.004.059 6440
encoder, with fixation set
23|Reflecting sticker (for position detection of symmetry training arms) 11 300.319.100 15
24(Parallel key ISO 773 - A 4x4x14 - C45K 2| 100.001.373 5
25[Screw cap 4.8, black black 1| 100.000.708 5
26|Self-tapping countersunk head cap screw DIN 7500-M - M4x8 - galvanized 1/ 100.000.707 5
27|Hexagon socket head cap screw ISO 4762 - M5x16 - 8.8 - galvanized 4| 100.000.355 5
28[Circlip DIN 127 - A5 - galvanized 4| 100.000.695 5
|~ 29[Connecting cavle type APOA e e T ™ 4] T 300656.100] 350 |
30[Holding support for operating panel with Allen set screw M8x8 and covering cap [similar to RAL 1035 bright - silver 1| 100.001.075 840
SW4 sand
Holding support for operating panel with Allen set screw M8x8 and covering cap |RDS 260 30 30 - blue 100.001.074 840
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap |RAL 9001 - offwhite 100.001.076 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap [RAL 9006 - white aluminum 100.001.077 1140
SW4 (silver)
Holding support for operating panel with Allen set screw M8x8 and covering cap |RDS 030 30 40 - red 100.001.078 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap |RDS 180 30 15 - green 100.001.079 1140
SW4
Holding support for operating panel with Allen set screw M8x8 and covering cap |further color according to RAL 100.001.080 1240
SW4 color scale
31|Covering cap SW 4, black black 1] 100.000.689 5
32]Allen set screw ISO 4027 - M8x8 - 45H - galvanized 1] 100.001.287 5
33|Spacer bolt M3x16 - galvanized 2| 100.000.687 16
34|Pan-head screw 1SO 7045 - M3x8 - 4.8 - galvanized 2| 100.000.815 5
35|Shim ring DIN 988 - 935x945x1.0 2| 100.000.685 5
36|Slide bearing 935x239x26 2| 100.001.081 52
37[Control knob M10x30, black black 2| 100.001.082 75
38|Lamella cap GL22x0.8-3, black black 2| 100.001.763 5
39|Plastic covering cap E 70x70x2-4, black black 1] 100.001.093 21
40|Foam coating for tube 922, even surface, 430mm long, black black 2| 100.000.054 85
41|Pullout locking rope 320mm 1/ 100.001.690 112
42|Snap hook 4mm 1] 100.001.724 7
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anders bewegen

Spare part list effective January 2015 Operating Panel Operating panel
Pic. |Description Color Quantity [ldent-Nr./  |PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
a|Operating panel complete similar to RAL 1035 bright - silver 1] 100.001.924 8900
sand
Operating panel complete RDS 260 30 30 - blue 100.001.926 8900
Operating panel complete RDS 030 30 40 - red 100.001.927 8900
Operating panel complete RDS 180 30 15 - green 100.001.928 8900
Operating panel complete RAL 3000 - blazing red 100.001.929 8900
Operating panel complete RAL 1028 - melon yellow 100.001.930 8900
Operating panel complete RAL 6001 - emerald green 100.001.931 8900
Operating panel complete further color according to RAL color 100.001.932 8900
scale
Operating panel complete elegant wood look 100.001.933 9500
*a[Operating panel viva2 light complete RDS 260 30 30 - blue 100.007.575
Operating panel viva2 light complete similar to RAL 1035 bright - silver 100.007.576
Operating panel viva2 light complete RDS 030 30 40 - red 100.007.577
Operating panel viva2 light complete RDS 180 30 15 - green 100.007.578
Operating panel viva2 light complete RAL 3000 - blazing red 100.007.579
Operating panel viva2 light complete RAL 1028 - melon yellow 100.007.580
Operating panel viva2 light complete RAL 6001 - emerald green 100.007.581
Operating panel viva2 light complete further color according to RAL color 100.007.582
Operating panel viva2 light complete elegant wood look 100.007.583
a|Operating panel viva2 parkinson complete RDS 260 30 30 - blue 100.007.605 8900
Operating panel viva2 parkinson complete similar to RAL 1035 bright - silver 100.007.606 8900
Operating panel viva2 parkinson complete RDS 030 30 40 - red 100.007.607 8900
Operating panel viva2 parkinson complete RDS 180 30 15 - green 100.007.608 8900
Operating panel viva2 parkinson complete RAL 3000 - blazing red 100.007.609 8900
Operating panel viva2 parkinson complete RAL 1028 - melon yellow 100.007.610 8900
Operating panel viva2 parkinson complete RAL 6001 - emerald green 100.007.611 8900
Operating panel viva2 parkinson complete further color according to RAL color 100.007.612 8900
Operating panel viva2 parkinson complete elegant wood look 100.007.613 9500
1|Sheet metal nut ST 4,8 galvanized, 11844 2| 100.001.953 5
2 1] 100.000.851 38
3|Graphics controller 1] 300.005.104 312
4|Board VM-2-CPU complete assembled 1] 300.001.104 689
5[Spacer bolt M3x21 - galvanized 4| 100.000.860 19
6|Carrier card with basic assembling (without CPU circuit board, graphics controller) 1[ 300.010.110 1050
*|Carrier card with assembling according to serial number of operating panel and 100.004.297 1360
device (without CPU circuit board, graphic controller)
7[Spacer bolt M3x27 - galvanized 4] 100.000.866 19
8|Slotten pan head screw ISO 7049 - 4,8x19 - galvanized 2| 100.000.417 5
9|Tooth lock washer DIN 6797 - J6,4 - galvanized 2| 100.001.358 5
10[Countersunk head cap screw ISO 7046 - M3x8 - 4.8 - galvanized 4] 100.000.858 5
11**|Lower casing of operating panel similar to RAL 1035 bright - silver 1[ 100.000.915 290
sand
Lower casing of operating panel RDS 260 30 30 - blue 100.000.916 290
Lower casing of operating panel RDS 030 30 40 - red 100.000.917 490
Lower casing of operating panel RDS 180 30 15 - green 100.000.918 490
Lower casing of operating panel RAL 3000 - blazing red 100.000.919 490
Lower casing of operating panel RAL 1028 - melon yellow 100.000.920 490
Lower casing of operating panel RAL 6001 - emerald green 100.000.921 490
Lower casing of operating panel further color according to RAL color 100.000.922 590
scale
Lower casing of operating panel elegant wood look 100.000.923 790
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MOTOmed

anders bewegen

Spare part list effective January 2015 Operating Panel Operating panel
Pic. |Description Color Quantity |ldent-Nr./ |PRIS [SEK]
No. per Unit  [Ord.No. exkl. Moms
12|Color display 1]_300.000.757 3400
Black-and-white display 300.000.363 3400
13[Spacer bolt M3x7.5 - galvanized 4| 100.000.867 6
14**|Casing of operating panel (upper and lower part) incl. key pad similar to RAL 1035 bright - silver 1] 100.003.281 2270
sand
Casing of operating panel (upper and lower part) incl. key pad RDS 260 30 30 - blue 100.003.282 2270
Casing of operating panel (upper and lower part) incl. key pad RDS 030 30 40 - red 100.003.283 2670
Casing of operating panel (upper and lower part) incl. key pad RDS 180 30 15 - green 100.003.284 2670
Casing of operating panel (upper and lower part) incl. key pad RAL 3000 - blazing red 100.003.285 2670
Casing of operating panel (upper and lower part) incl. key pad RAL 1028 - melon yellow 100.003.286 2670
Casing of operating panel (upper and lower part) incl. key pad RAL 6001 - emerald green 100.003.287 2670
Casing of operating panel (upper and lower part) incl. key pad further color according to RAL color 100.003.288 2870
scale
Casing of operating panel (upper and lower part) incl. key pad elegant wood look 100.003.289 3270
1 set EEPROM s (consists of 2x IDN 300.000.240) with current software version 1] 100.003.231 580
Loudspeaker 1] 300.000.301 21

< |Option A: Connector for pulse measuring (without ear clip) 100.003.475
< |Option B: Receiver for pulse measuring (without chest belt) 100.003.476
< |Option C: Chip card reader (incl. real time clock, without chip card) 100.003.477 1250
< |Option D: Real time clock (integrated in option C) 100.003.478
< [Option E: Interface 100.003.479 2460
< [Option F: Acoustic switch (clap-switch) 100.003.480
< [Option G: Magnet switch 100.003.481
< |Option H: Connector for patient's remote control (without patient's remote control) 100.003.482
< |Option I: Interface for blood pressure measuring device (without blood pressure 100.003.483
measuring device)
< |Option J: Interface for Chipox measuring device (without Chipox measuring device) 100.003.484
< [Option K: Duplex operating panel legs 100.003.485
< |Optoin L: Duplex operating panel arms 100.003.486
< [Duplex DUO operating panel legs 100.003.488
< [Duplex DUO operating panel arms 100.003.489
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Spare part list effective January 2015 Ord.Nr. 100.000 Wheelchair stabilizier
Pic. |Description Color Quantity |ldent-Nr./  [PRIS [SEK]
No. per unit  |Ord.Nr. exkl. Moms
Wheelchair stabilizer complete 100.000.575 1950
1|Upper part for wheelchair stabilizer, premounted 1] 100.004.938 950
2|Foam coating for tube 922, even surface, 290mm long, black black 2 100.001.989 49
3 2| 100.002.186 18
4|Wing handle M8x20 1] 100.001.967 78
5 1] 100.004.939 450
6[Upper part for wheelchair stabilizer, premounted 1] 100.004.940 950
7|Plastic covering cap E 15x15, black black 3| 100.000.044 5
8|Plastic covering cap E 20x20, black black 2| 100.000.240 5
9|Allen set screw 1SO 4026 - M8x12 - 45H - galvanized 1] 100.001.279 5
O Primed
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Spare part list effective January 2015 Ord.Nr. 302.000 Leg guides with calf shells
Pic. [Description Color Quantity [ldent-Nr./  PRIS [SEK]
No. per unit  |Ord.Nr. byl| Mams

Leg guides with calf shells (pair) RDS 260 30 30 - blue 100.005.535 1720

Leg guides with calf shells (pair) similar to RAL 1035 bright - silver 100.005.536 1720

sand

Leg guides with calf shells (pair) RAL 9001 - offwhite 100.005.537 2100

Leg guides with calf shells (pair) RAL 9006 - white aluminum (silver) 100.005.538 2100

Leg guides with calf shells (pair) RDS 030 30 40 - red 100.005.539 2100

Leg guides with calf shells (pair) RDS 180 30 15 - green 100.005.540 2100

Leg guides with calf shells (pair) further color according to RAL color 100.005.541 2500

scale

Leg guides with calf shells (pair) RDS 260 30 30 - blue 100.005.542 1720

Leg guides with calf shells (pair) similar to RAL 1035 bright - silver 100.005.543 1720

sand

Leg guides with calf shells (pair) RAL 9001 - offwhite 100.005.544 2100

Leg guides with calf shells (pair) RAL 9006 - white aluminum (silver) 100.005.545 2100

Leg guides with calf shells (pair) RDS 030 30 40 - red 100.005.546 2100

Leg guides with calf shells (pair) RDS 180 30 15 - green 100.005.547 2100

Leg guides with calf shells (pair) further color according to RAL color 100.005.548 2500

scale
1|Calf shell short complete, left similar to RAL 1035 bright - silver 11 100.001.033 450
sand

Calf shell short complete, left RDS 260 30 30 - blue 100.000.045 450

Calf shell short complete, left RAL 9001 - offwhite 100.001.035 650

Calf shell short complete, left RAL 9006 - white aluminum (silver) 100.001.037 650

Calf shell short complete, left RDS 030 30 40 - red 100.001.039 650

Calf shell short complete, left RDS 180 30 15 - green 100.001.041 650

Calf shell short complete, left further color according to RAL color 100.001.043 750

scale
2|Calf shell short complete, right similar to RAL 1035 bright - silver 11 100.001.034 450
sand

Calf shell short complete, right RDS 260 30 30 - blue 100.000.046 450

Calf shell short complete, right RAL 9001 - offwhite 100.001.036 650

Calf shell short complete, right RAL 9006 - white aluminum (silver) 100.001.038 650

Calf shell short complete, right RDS 030 30 40 - red 100.001.040 650

Calf shell short complete, right RDS 180 30 15 - green 100.001.042 650

Calf shell short complete, right further color according to RAL color 100.001.044 750

scale
3|Leg guide foldable with calf shell left, mounted similar to RAL 1035 bright - silver 11 100.004.069 670
sand

Leg guide foldable with calf shell left, mounted RDS 260 30 30 - blue 100.004.070 670

Leg guide foldable with calf shell left, mounted RAL 9001 - offwhite 100.004.071 870

Leg guide foldable with calf shell left, mounted RAL 9006 - white aluminum (silver) 100.004.072 870

Leg guide foldable with calf shell left, mounted RDS 030 30 40 - red 100.004.073 870

Leg guide foldable with calf shell left, mounted RDS 180 30 15 - green 100.004.074 870

Leg guide foldable with calf shell left, mounted further color according to RAL color 100.004.075 970

scale
4|Leg guide foldable with calf shell right, mounted similar to RAL 1035 bright - silver 11 100.004.076 670
sand

Leg guide foldable with calf shell right, mounted RDS 260 30 30 - blue 100.004.077 670

Leg guide foldable with calf shell right, mounted RAL 9001 - offwhite 100.004.078 870

Leg guide foldable with calf shell right, mounted RAL 9006 - white aluminum (silver) 100.004.079 870

Leg guide foldable with calf shell right, mounted RDS 030 30 40 - red 100.004.080 870

Leg guide foldable with calf shell right, mounted RDS 180 30 15 - green 100.004.081 870

Leg guide foldable with calf shell right, mounted further color according to RAL color 100.004.082 870

scale
5[1 velcro strap 50x520mm + 2 hook tapes 38x35mm in one set black 2| 100.002.265 41
6|Velcro strap elastic, 50x520mm, black 2| 100.001.147 70
*[Velcro strap elastic, 50x800mm, black black 100.004.391 70
7|Velcro hook tape, self-adhesive 38x35, black 4 100.002.264 5
8|Foam calf shell short viva adults 2| 100.000.051 86
9|Plastic covering cap FO 20x10, black black 2| 100.000.803 5
10{Wing screw M4x8, black black 2| 100.000.808 15
11|Guide track viva left foldable with internal thread, with set screw, hexagon nut 1| 100.004.065 251
and disc spring
12|Guide track viva right foldable with internal thread, with set screw, hexagon nut 1| 100.004.066 251
|___land disc spring
13|Set screw similar to ISO 7380 - M8x12 - 10.9 - galvanized 2| 100.000.735 5
14|Disc spring DIN 2093 - 16x8,2x0.6 - black 2| 100.000.806 5
15|Hexagon nut DIN 936 - M8 - black galvanized 2| 100.000.116 5

713.3/W 537c | - 30.07.2015 banT
Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
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. i Leg guides with plastic calf shells
Spare part list effective January 2015 Ord.Nr. 304.000 long
Pic. |Description Color Quantity |ldent-Nr./ |PRIS [SEK]
No. per unit  [Ord.Nr. exkl. Moms
Leg guides with plastic calf shells long (pair) for standard foot shell with foam 100.005.621 2350
Leg guides with plastic calf shells long (pair) for plastic-coated foot shells 100.005.622 2350
1|Plastic calf shell long left complete 1] 100.004.818 1250
2[Plastic calf shell long right complete 1] 100.004.819 1250
3|Leg guide left with plastic calf shell long and velcro hook tape for calf area, self- 1] 100.000.529 1250
fixing
4]Leg guide right with plastic calf shell long and velcro hook tape for calf area, self- 1] 100.000.530 1250
fixing
5|Velcro hook for calf area, self-fixing, elastic (viva) black 2| 100.003.571 110
6|Plastic cap for hexagon socket Bl 13, black black 4| 100.005.130 5
7|Countersunk head cap screw I1SO 10642 - M6x8 - 8.8 - galvanized 4| 100.001.225 5
8|Plastic calf shell long left black 1] 100.004.817
9[Plastic calf shell long right black 1] 100.004.816
10|Rubber metal buffer 20x15xM6, type C 4| 100.005.131 38
11]|Plastic covering cap FO 20x10, black black 2| 100.000.803 5
12]Set screw similar to I1SO 7380 - M6x14 - 10.9 - galvanized 4] 100.001.264 5
13|Guide tube long left 2| 100.005.177
14[Guide tube long right 2| 100.005.178
15|Wing screw M4x8, black black 2| 100.000.808 15
16|Guide track viva left foldable with internal thread, with set screw, hexagon nut 1| 100.004.065 251
and disc spring
17|Guide track viva right foldable with internal thread, with set screw, hexagon nut 1| 100.004.066 251
and disc spring
18]Set screw similar to I1SO 7380 - M8x12 - 10.9 - galvanized 2| 100.000.735 5
19|Disc spring DIN 2093 - 16x8,2x0.6 - black 2| 100.000.806 5
20[Hexagon nut DIN 936 - M8 - black galvanized 2| 100.000.116 5
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Spare part list effective January 2015 Ord.Nr. 536.000 Helght adjustment
Pic. |Description Color Quantity |ldent-Nr./ | PRIS [SEK]
No. per unit  |Ord.Nr. exkl. Moms
Height adjustment 7-15cm, complete for MOTOmed viva 100.006.332 2900
1|Base frame back side wth locking premounted 1] 100.005.132
2|Wing screw M8x15, black black 3| 100.000.818 33
3 black 3| 100.001.756 77
13]Allen set screw ISO 4026 - M8x12 - 45H - galvanized 1] 100.001.279 5
4|Height adjustment rail back side left with locking complete 1] 100.004.712
5|Height adjustment rail back side right with locking complete 1] 100.004.713
6|Shoulder fit screw ISO 7379 - 10 M8x30 - 12.9 2 (1)] 100.001.243
7 2 (1)] 100.001.977
8 black 2 (1)] 100.001.976
9[Height adjustment frontside with locking 2 (1)] 100.004.695
10|Hexagon nut ISO 4035 - M8 - 8 - galvanized 2 (1)] 100.000.496 5
11]Hexagon nut ISO 4032 - M6 - 8 - galvanized 2 (1)] 100.001.298 5
12|Rubber metal buffer 825x16,5 M6x10 (high; back) 2 (1)| 100.000.013 28
14]Velcro strap with flap and hook tape, type: "PM-KVZ", 465mm long 2| 100.000.033 51
15 1/ 100.005.133
16]Longitudinal tube complete 1] 100.004.706
17]|Clamping cap SW 13, black black 2| 100.000.047 5
18|Hexagon nut ISO 10511 - M8 - 8 - galvanized 1] 100.001.311 5
19 natural 2| 100.004.790
20|Hexagon head screw ISO 4014 - M8x55 - 8.8 - galvanized 1] 100.000.386 5
21|Height adjustment front side with locking, premounted 1] 100.005.134
22 black 1] _100.001.907
23|Clamping nut similar to DIN 467 - M6, black galvanized 2| 100.000.104 29
24{Rubber metal buffer 825x5, M6x20 (flat, front) 2| 100.000.757 31
O Primed
w fysio—Rehab
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Spare part list effective January 2015 Ord.Nr. 540.000 Flat device stand
Pic. |Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per unit  |Ord.Nr. exkl. Moms
Flat device stand complete mounted RAL 9001 - offwhite 100.003.774 1080
Flat device stand complete mounted RAL 9006 - white aluminum (silver) 100.003.787 1380
Flat device stand complete mounted 100.003.788 1380
1|Flat device stand RAL 9001 - offwhite 1]_100.003.772 940
Flat device stand RAL 9006 - white aluminum (silver) 100.003.785 1240
Flat device stand 100.003.786 1240
*2|Flat device stand long RAL 9001 - offwhite 1] _100.001.110 1550
Flat device stand long RAL 9006 - white aluminum (silver) 100.001.111 1850
Flat device stand long 100.001.112 1850
3[Plastic covering cap FO 60x20, black black 2| 100.001.113 15
4|Clamping nut similar to DIN 467 - M6, black galvanized 2| 100.000.104 29
5|Rubber metal buffer g25x5, M6x20 (flat, front) 2] 100.000.757 31
MO Primed
w fysio—Rechab
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Technische Anderungen im Sinne des Fortschritts behalten wir uns vor.
Seite 1von 1 Fax 07374 -1880, kontakt @MOTOmed.de

Nachdruck, auch auszugsweise, nur nach Genehmigung des Unternehmens.




\SK I @Pf imed (713.3/w 542a Il - 11.07.2013 fetT REGGH

fysio—Rechab Technik GmbH & Co. KG D-88422 Betzenweiler Tel. 07374/1884 Fax 188[J/

Original Zeichnung DIN A3



MOTOmed

anders bewegen

Spare part list effective January 2015 Ord.Nr. 507.000 Pedal radius quick adjustment
Pic. |Description Color Quantity [ldent-Nr./ PRIS [SEK]
No. per unit Ord.Nr. exkl. Moms

Pedal radius quick adjustment complete leg trainer pair (SC2) 100.005.832 2400

1|Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket ~ |RDS 260 30 30 - blue 1] 100.004.306 2400

SC2 and pedal crank

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket  [similar to RAL 1035 bright - silver 100.004.307 2400

SC2 and pedal crank sand

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket ~ [RAL 9001 - offwhite 100.004.308 2900

SC2 and pedal crank

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket ~ [RAL 9006 - white aluminum (silver) 100.004.309 2900

SC2 and pedal crank

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket ~ [RDS 030 30 40 - red 100.004.310 2900

SC2 and pedal crank

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket ~ [RDS 180 30 15 - green 100.004.311 2900

SC2 and pedal crank

Foot shell left mounted incl. foot shell bearing and crank arm bolt, locking socket  [further color according to RAL color 100.004.312 2900

SC2 and pedal crank scale

2|Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [RDS 260 30 30 - blue 11 100.004.313 2400

SC2 and pedal crank

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [similar to RAL 1035 bright - silver 100.004.314 2400

SC2 and pedal crank sand

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [RAL 9001 - offwhite 100.004.315 2900

SC2 and pedal crank

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [RAL 9006 - white aluminum (silver) 100.004.316 2900

SC2 and pedal crank

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [RDS 030 30 40 - red 100.004.317 2900

SC2 and pedal crank

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket |RDS 180 30 15 - green 100.004.318 2900

SC2 and pedal crank

Foot shell right mounted incl. foot shell bearing and crank arm bolt, locking socket [further color according to RAL color 100.004.319 2900

SC2 and pedal crank scale

3[Pedal radius quick adjustment left complete leg trainer (SC2) 1] 100.005.186 1275
4[Pedal radius quick adjustment right complete leg trainer (SC2) 1] 100.005.187 1275
5|Foot shell bearing with crank arm bolt short complete, with 3 countersunk head 2| 100.004.783 195
cap screws, 3 tooth lock washers and 3 hexagon nuts
6|Hexagon nut ISO 4035 - M5 - 8 - galvanized 6| 100.001.114 5
7|Tooth lock washer DIN 6797 - J5,3 - galvanized 6] 100.001.357 5
8|Countersunk head cap screw ISO 10642 - M5x12 - 8.8 - galvanized 6] 100.001.223 5
9|Hexagon socket head cap screw ISO 4762 - M5x10 - 8.8 - galvanized 4| 100.000.103 5
10| Locking pin stainless steel 5; M10x1 with counternut 2| 100.002.196 150
11[Hexagon socket head cap screw I1SO 4762 - M5x20 - 8.8 - galvanized 2| 100.000.667 5
12[Locking socket left SC2 1] 100.004.628 460
13|Locking socket right SC2 1] 100.004.629 460
14|Pedal crank leg trainer 4-stage, premounted 2| 100.004.267 340
15|Clamping cap SW 13, black black 4] 100.000.047 5
16|Hexagon head screw ISO 4017 - M8x32 - 8.8 - galvanized 2 100.000.701 5
17|Schnorr-locking washer 98, galvanized 4| 100.000.290 5
18[Hexagon nut ISO 10511 - M8 - 8 - galvanized 2| 100.001.311 5
19|Clamping pin ISO 8752 - 3x16 - blank 2| 100.001.366 5
20|Allen key with cross hand grip, SW4x150 1] 100.004.290
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Spare part list effective January 2015

Ord.Nr. 511.000

Pic.
No.

Description

Color

Quantity
per unit

Ord.Nr.

Ident-Nr./  |PRIS [SEK]

exkl. Moms

100.005.089 3600

100.005.089 3600

1/ 100.005.068

2 1] 100.002.186 18
3 1] 100.005.069
2 1] 100.002.186 18
4|Chair leg guide complete left RAL 9001 - offwhite 1] 100.005.008
5[Chair leg guide complete right RAL 9001 - offwhite 1] 100.005.007
6|Triangle handle premounted M8 2| 100.005.011
7[Hexagon nut ISO 4032 - M8 - 8 - galvanized 2| 100.000.493 5
8|Triangle handle M8 2| 100.004.984
9|Pan-head screw ISO 7380 - M8x50 - 10.9 - galvanized 2| 100.001.250

10 1] 100.005.010

11 1] 100.005.000

12[Hexagon nut ISO 4032 - M8 - 8 - galvanized 1] 100.000.493 5

Triangle handle M8

1] 100.004.984

13

Device fixation

1] 100.005.085

14

RAL 9001 - offwhite

1] 100.005.071

15

Allen set screw ISO 4027 - M8x12 - 45H - galvanized

1 100.000.792 5

16

Base frame front

1 100.005.009

17

Allen set screw ISO 4026 - M8x16 - 45H - galvanized

2| 100.000.789 5

18

Base frame back side

RAL 9001 - offwhite

1[ 100.005.004

15

Allen set screw ISO 4027 - M8x12 - 45H - galvanized

3| 100.000.792 5

19

1] 100.005.003

20

1] 100.005.002
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